
 August, 2004
Oil Free Repair Manual 01 TAB:  1.5 Horsepower UMC & Mity Mite

IRFA153-3

REGULATOR

SAFETY VALVE

TANK PRES-
SURE GAUGEPRESSURE

SWITCH

AIR HOSE

OUTLET
PRESSURE

GAUGE

COMPRESSOR
ASSEMBLY

AIR TANK

DRAIN VALVE
(Not Shown)

CHECK VALVE
(Not Shown)

ISOLATOR

DESCRIPTION PAR T NUMBER
REGULATOR ....................................CAC-4296-1
TANK PRESSURE GAUGE ...............GA-369
OUTLET PRESSURE GUAGE ..........GA-369
SAFETY VALVE .................................TIA-4150
DRAIN VALVE ...................................AC-0430
CHECK VALVE .................................D24879
ORDER PRESSURE  SWITCH
ASSEMBLY .......................................DAC-4105-2  (100 to 125 PSI)
ISOLATOR ........................................SST-5314-1 (4 used)
AIR HOSE .........................................H-7040-1
AIR CHUCK .....................................SSH-20

PARTS AVAILABLE FOR THIS UNIT

AIR CHUCK

AIR HOSE

http://63.144.118.151/devilbiss_new/Default.aspx?tabid=1&mid=382&it_mnfgid=none&itemno=cac-4296-1%20%20%20%20%20&vprt=true
http://63.144.118.151/devilbiss_new/Default.aspx?tabid=1&mid=382&it_mnfgid=none&itemno=ga-369%20%20%20%20%20%20%20%20%20&vprt=true
http://63.144.118.151/devilbiss_new/Default.aspx?tabid=1&mid=382&it_mnfgid=none&itemno=ga-369%20%20%20%20%20%20%20%20%20&vprt=true
http://63.144.118.151/devilbiss_new/Default.aspx?tabid=1&mid=382&it_mnfgid=none&itemno=tia-4150%20%20%20%20%20%20%20&vprt=true
http://63.144.118.151/devilbiss_new/Default.aspx?tabid=1&mid=382&it_mnfgid=none&itemno=ac-0430%20%20%20%20%20%20%20%20&vprt=true
http://63.144.118.151/devilbiss_new/Default.aspx?tabid=1&mid=382&it_mnfgid=none&itemno=d24879%20%20%20%20%20%20%20%20%20&vprt=true
http://63.144.118.151/devilbiss_new/Default.aspx?tabid=1&mid=382&it_mnfgid=none&itemno=dac-4105-2%20%20%20%20%20&vprt=true
http://63.144.118.151/devilbiss_new/Default.aspx?tabid=1&mid=382&it_mnfgid=none&itemno=sst-5314-1%20%20%20%20%20&vprt=true
http://63.144.118.151/devilbiss_new/Default.aspx?tabid=1&mid=382&it_mnfgid=none&itemno=h-7040-1%20%20%20%20%20%20%20&vprt=true
http://63.144.118.151/devilbiss_new/Default.aspx?tabid=1&mid=382&it_mnfgid=none&itemno=ssh-20%20%20%20%20%20%20%20%20%20&vprt=true


  August, 2004
Oil Free Repair Manual 02 TAB: 1.5 Horsepower UMC & Mity Mite

FA153-3/FAC153-3 (cont’d)



  August, 2004
Oil Free Repair Manual 03 TAB: 1.5 Horsepower UMC & Mity Mite

FA153-3/FAC153-3 (cont’d)

KEY
NO.

1
2
3
4
5
6
7

8
9
10
11
12
13
14
--
16
19
20
21
22
25

PART NUMBER
SSF-995
CAC-1196
CAC-1212
CAC-1199
CAC-4323
SSG-8169
DAC-269
SSP-473
-----
SSF-3147
-----
N/A
CAC-1342
CAC-1213
AC-0473
-----
CAC-1254
CAC-1206-1
CAC-0539
AC-0473
SSF-3156
SUDL-9-1

NOT SHOWN
H-7074
D22236

DESCRIPTION\
Screw #10-24 x 7/8 LG. hex head thd forming (4 used)
Cylinder head
Tube seal
Head gasket
Valve plate assembly
"O" ring
Outlet tube
Nut sleeve assembly
Rod assembly
Screw 3/8-16 x 1.25 LG. hex socket flat head
Cylinder sleeve
Endbell assembly
Timing belt
Pump isolator
Shroud (right)
-----
Housing isolator
Hose Clamp
Cord assembly
Shroud (left)
Screw #10-9 x 1/2 LG. Phillips head thd forming (4 used)
Screws, ground #8-32 x 3/8 LG. Slotted hex head, thd forming

1/4” Air Hose
Owner’s Manual

�  KK-4930 Isolator Kit includes items 3, 4, 6, 13, 16.

X  KK-4929 Fastener Kit includes items 1, 9, 22, 25.

�KK-4964 Connecting Rod Kit includes items 8, 10.

�

�

�

�

�

X

X
X


